
Control Box
���������

SC-1

29087509
No.0813-04

�



�

��	
� ��
 ����

���	���
���

� � 	

�

�

�

	




�

� �

� �

� �

� �

� �

� 	

�()�
�0�

� $ 2 4 � 0 �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� ���
�	�"

� ���
���"

� ���
�	�"

� ���
�	�"

� ���
���"

� ���
�	�"

" � �� �� 8 1 0 2 4

������������02 �('$- 491( 12(33(2 �004 �,)4(2 � 70 �12,/* 34(11,/* 2(452/�

�04(������ +( 31$2( )53( ,3 /04 ,/&-5'(' ,/ 4+( �0/420- �08 0) 4+,3 �$24 �0�
 +( 0547$2' )02. 0) &0/420- %08 6$2,(3 %9 4+( $2($ )02 53(�

� � �� ���
���"

� ���
�	�"

� ���
�	�"

" � �

�4$/'$2'
�4$/'$2'�4$/'$2'

! �

� � � � � � 
 � � � ��

� � � � � � 
 � � � �


� � � � � � 
 � � � ��

� � � � � � 
 � � � �� �

� � � � � � 
 � � � �� �

� � � � � � 
 � � � �� �

�4$/'$2'����02 �0..0/ 53( �/(( 12(33(2 �004 �,)4(2 � #,4+054 12(33(2
�004 �,)4(2 ��/( �12,/* 34(11,/* 2(452/�

� � �

� � � �
� 	 � "

� � � �
� 	 � "

� � �

� � � �
� 	 � "

� 


� �

� �

� 


� 	

� �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �

� � � � � � 
 � � � �



NO NOTE PART NO. DESCRIPTION ﾋﾝﾒｲ Qty.
1 M2001-351-BA0 PSC BOX BA ASM. PSC ﾎﾞﾂｸｽ BAｸﾐ 1
2 M2002-351-BA0 PSC BOX BB ASM. PSC ﾎﾞﾂｸｽ BBｸﾐ 1
3 M2001-351-CA0 PSC BOX CA ASM. PSC ﾎﾞﾂｸｽ CAｸﾐ 1
4 M2002-351-CA0 PSC BOX CB ASM. PSC ﾎﾞﾂｸｽ CBｸﾐ 1
5 M2001-351-EA0 PSC BOX ASM., EA PSC ﾎﾞﾂｸｽ EAｸﾐ 1
6 M2002-351-EA0 PSC BOX EB ASM. PSC ﾎﾞﾂｸｽ EBｸﾐ 1
7 M2001-351-FA0 PSC BOX ASM., FA PSCﾎﾞﾂｸｽ FAｸﾐ 1
8 M2002-351-FA0 PSC BOX ASM., FB PSC ﾎﾞﾂｸｽ FBｸﾐ 1
9 M2001-351-GA0 PSC BOX A ASM. PSC ﾎﾞﾂｸｽ Aｸﾐ 1
10 M2002-351-GA0 PSC BOX ASM., GB PSC ﾎﾞﾂｸｽ GBｸﾐ 1
11 M2001-351-HA0 PSC BOX ASM., HA PSC ﾎﾞﾂｸｽ HAｸﾐ 1
12 M2002-351-HA0 PSC BOX ASM., HB PSC ﾎﾞﾂｸｽ HBｸﾐ 1
13 M2001-351-JA0 PSC BOX ASM., JA PSCﾎﾞﾂｸｽ JAｸﾐ 1
14 M2002-351-JA0 PSC BOX ASM., JB PSCﾎﾞﾂｸｽ JBｸﾐ 1
15 M2001-351-KA0 PSC BOX ASM., KA PSCﾎﾞﾂｸｽ KAｸﾐ 1
16 M2002-351-KA0 PSC BOX ASM., KA PSCﾎﾞﾂｸｽ KBｸﾐ 1
17 M2001-351-LA0 PSC BOX ASM., LA PSCﾎﾞﾂｸｽ LAｸﾐ 1
18 M2002-351-LA0 PSC BOX ASM., LB PSCﾎﾞﾂｸｽ LBｸﾐ 1
19 M2001-351-MA0 PSC BOX ASM., MA PSCﾎﾞﾂｸｽ MAｸﾐ 1
20 M2002-351-MA0 PSC BOX ASM., MB PSCﾎﾞﾂｸｽ MBｸﾐ 1
21 M2001-351-NA0 PSC BOX ASM., MA PSCﾎﾞﾂｸｽ NAｸﾐ 1
22 M2002-351-NA0 PSC BOX NB ASM. PSCﾎﾞﾂｸｽ NBｸﾐ 1
23 M2001-351-PA0 PSC BOX ASM., PA PSCﾎﾞﾂｸｽ PAｸﾐ 1
24 M2002-351-PA0 PSC BOX ASM., PB PSCﾎﾞﾂｸｽ PBｸﾐ 1
TOP



�

��
�� ��� ��

��	��� ���

���
	�������

� �

� �

� �

� �

� �

� �

� �

� �
� �

� �

� �

� �

� �

� 	

� �
� �

� 	 � 


� � � �

� � � �

� �

� 	 � 


� �

� �

� �

� �

� 
 � �

� �

� � � �

� �

� �

� 


� �

� �

� �

� �

� �

� 


� �

� �

� � � 	

� 	 � �

� 


� � � �



NO NOTE PART NO. DESCRIPTION ﾋﾝﾒｲ Qty.
1 #06 M3001-351-BA0 TOP COVER ASM., B ｳﾜﾌﾞﾀ Bｸﾐ 1
2 #20 M3001-351-CA0 TOP COVER ASM., C ｳﾜﾌﾞﾀ Cｸﾐ 1
3 #08 M3001-351-DA0 TOP COVER ASM., D ｳﾜﾌﾞﾀ Dｸﾐ 1
4 #07 M3001-351-EA0 TOP COVER ASM., E ｳﾜﾌﾞﾀ Eｸﾐ 1
5 #03 M3001-351-FA0 TOP COVER ASM., F ｳﾜﾌﾞﾀ Fｸﾐ 1
6 #11 M3001-351-GA0 TOP COVER ASM., G ｳﾜﾌﾞﾀ Gｸﾐ 1
7 #10 M3001-351-HA0 TOP COVER ASM., H ｳﾜﾌﾞﾀ Hｸﾐ 1
8 #09 M3001-351-JA0 TOP COVER ASM., J ｳﾜﾌﾞﾀ Jｸﾐ 1
9 #14 M3001-351-PA0 TOP COVER ASM., P ｳｴｶﾏ Pｸﾐ 1
10 M3001-351-000 BOX TOP COVER ﾎﾞｯｸｽｳﾜﾌﾞﾀ -1
11 #16 M8502-351-BA0 TRANSFORMER ASM., B ﾃﾞﾝｹﾞﾝ ﾄﾗﾝｽBｸﾐ -1
12 #21 M8502-351-CA0 TRANSFORMER ASM., C ﾃﾞﾝｹﾞﾝ ﾄﾗﾝｽCｸﾐ -1
13 #50 M8502-351-DA0 TRANSFORMER ASM., D ﾃﾞﾝｹﾞﾝ ﾄﾗﾝｽDｸﾐ -1
14 #09 M8502-351-BAA TRANSFORMER ASM., B (UL) ﾃﾞﾝｹﾞﾝ ﾄﾗﾝｽ Bｸﾐ(UL) -1
15 #10 M8502-351-CAA TRANSFORMER ASM., C (UL) ﾃﾞﾝｹﾞﾝﾄﾗﾝｽ Cｸﾐ(UL) -1
16 #11 M8502-351-EA0 TRANSFORMER ASM., E ﾃﾞﾝｹﾞﾝﾄﾗﾝｽ Eｸﾐ -1
17 #18 M8601-351-AAA CTL. BOARD ASM., AA CLT.ｷﾊﾞﾝ AAｸﾐ -1
18 #24 M8601-351-AAB CTL. BOARD ASM., AB CTL.ｷﾊﾞﾝ ABｸﾐ -1
19 #15 M8610-351-AAA DRV. BOARD ASM., AA DRV.ｷﾊﾞﾝAAｸﾐ -1
20 #08 M8602-351-AAB DRV. BOARD ASM., AB DRV.ｷﾊﾞﾝ ABｸﾐ -1
21 #23 M8610-351-AAC DRV. BOARD ASM., AC DRV.ｷﾊﾞﾝACｸﾐ -1
22 #11 M8602-351-AAD DRV. BOARD ASM., AD DRV.ｷﾊﾞﾝ ADｸﾐ -1
23 #27 M8602-351-AAE DRV. BOARD ASM., AE DRV.ｷﾊﾞﾝ AEｸﾐ -1
24 #14 M8610-351-AAP DRV. BOARD ASM., AP DRV.ｷﾊﾞﾝAPｸﾐ -1
25 M3002-351-000 MOUNTING PLATE ﾎﾞｯｸｽﾂﾘｶﾅｸﾞ -2
26 #27 M8801-351-000 TRANSISTOR SUPPORT ﾄﾗﾝｼﾞｽﾀｻﾎﾟｰﾄ -2
27 M8802-351-000 TRANSISTOR SARCON ﾄﾗﾝｼﾞｽﾀ ｻｰｺﾝ -1
28 #28 HX-0015000-0H CABLE CLIP ｹ-ﾌﾞﾙ ｸﾘﾂﾌﾟ -1
29 E9567-319-000 EARTH MARK ｱ-ｽ ﾏ-ｸ -1
30 #27 M8525-351-BA0 LAMP FUSE HOLDER ASM., B ﾗﾝﾌﾟ.ﾋﾕ-ｽﾞﾎﾙﾀﾞ Bｸﾐ -1
31 #27 HF-0014005-00 TIME LAG FUSE 5A ﾀｲﾑﾗｸﾞﾋﾕ-ｽﾞ 5A -1
32 #27 HX-0012300-0A CABLE CLIP ｹ-ﾌﾞﾙｸﾘﾂﾌﾟ -2
33 #27 EA-9500B01-00 CABLE BAND ｿｸｾﾝﾊﾞﾝﾄﾞ -1
34 SL-4041091-SE SCREW M4 L=10 ｻﾞｶﾞﾈﾂｷﾈｼﾞ -4
35 SL-4041091-SE SCREW M4 L=10 ｻﾞｶﾞﾈﾂｷﾈｼﾞ -6
36 SL-4041681-SF SCREW M4 L=16 ﾅﾍﾞｺﾈｼﾞ ｾﾑｽ M4 L=16 -2
37 SL-4051485-SE BASE PLATE SETSCREW ｻﾞｶﾞﾈﾂｷﾈｼﾞ -4
38 #01 M4001-351-AA0 PEDAL SENSOR ASM., A ﾍﾟﾀﾞﾙｾﾝｻ Aｸﾐ 1
39 #02 M4001-351-BA0 PEDAL SENSOR ASM., B ﾍﾟﾀﾞﾙｾﾝｻ Bｸﾐ 1
40 M8606-351-AAA PDL. BOARD ASM., AA PDL.ｷﾊﾞﾝ AAｸﾐ -1
41 M4001-351-000 PEDAL SENSOR BASE ﾍﾟﾀﾞﾙｾﾝｻｰﾀﾞｲ -1
42 M4002-351-000 SENSOR COVER ｾﾝｻｰﾌﾞｶﾊﾞｰ -1
43 M4007-351-000 FRONT SPRING ﾏｴﾌﾐﾊﾞﾈ -1
44 M4008-351-000-A SPRING SHAFT A ﾊﾞﾈｼﾞｸA -1
45 #02 M4009-351-000-A SPRING SHAFT B ﾊﾞﾈｼﾞｸB -1
46 #01 M4010-351-000 SPRING A ﾌﾐｶｴｼﾊﾞﾈ A -1
47 #02 M4011-351-000 SPRING B ﾌﾐｶｴｼﾊﾞﾈB -2
48 #01 M4012-351-000 ADJUST SCREW ﾌﾐｶｴｼｱﾂﾁｮｳｾｲﾈｼﾞ -1
49 #02 M4012-351-000 ADJUST SCREW ﾌﾐｶｴｼｱﾂﾁｮｳｾｲﾈｼﾞ -2
50 #01 M2010-110-000 ADJUST NUT ﾌﾐｶｴｼｱﾂ ﾁﾖ-ｾﾂﾅﾂﾄ -1
51 #02 M2010-110-000 ADJUST NUT ﾌﾐｶｴｼｱﾂ ﾁﾖ-ｾﾂﾅﾂﾄ -2
52 SV-4030801-SS TAPPING SCREW ｻﾞﾂｷ ﾀﾂﾋﾟﾝﾈｼﾞ -3
53 ST-4031021-SR TAPPING SCREW D=3 L=10 ﾀﾂﾋﾟﾝﾈｼﾞ D=3 L=10 -4
54 M4003-351-000 PEDAL LEVER ﾍﾟﾀﾞﾙﾚﾊﾞｰ -1
55 M4005-351-000 LED BRACKET LEDﾄﾘﾂｹｲﾀ -1
56 M8521-351-AA0 FPC CORD ASM., A FPC ｺ-ﾄﾞAｸﾐ -1
57 SM-8040602-TP SCREW M4X0.7 L=6 ﾄﾒﾈｼﾞ -2
58 SV-4030801-SS TAPPING SCREW ｻﾞﾂｷ ﾀﾂﾋﾟﾝﾈｼﾞ -2
59 SL-4041091-SE SCREW M4 L=10 ｻﾞｶﾞﾈﾂｷﾈｼﾞ 3
60 SL-4041681-SF SCREW M4 L=16 ﾅﾍﾞｺﾈｼﾞ ｾﾑｽ M4 L=16 3
61 SL-4051485-SE BASE PLATE SETSCREW ｻﾞｶﾞﾈﾂｷﾈｼﾞ 4
62 WT-0430001-KN TOOTHED WASHER ﾊﾂｷｻﾞｶﾞﾈ M4 3



NOTE (注記) #01...FOR STANDARD TYPE
#02...FOR PFL TYPE PFL
#03...FOR EXPORT 100V～120V 1φ 一般輸出用100V～120V 1
#04...FOR EXPORT 200V～240V 1φ 一般輸出用200V～240V 1
#05...FOR EXPORT 200V～240V 3φ 一般輸出用200V～240V 3
#06...FOR JA 100V～120V 1φ JA用 100V～120V 1
#07...FOR JA 200V～240V 3φ JA用 200V～240V 3
#08...FOR VDE 200V～240V 1φ VDE用 200V～240V 1
#09...FOR UL STANDARD 100V～120V 1φ UL規格用 100V～120V 1
#10...FOR UL STANDARD 200V～240V 3φ UL規格用 200V～240V 3
#11...FOR VDE 200V～240V 1φ VDE規格用200V～240V 1
#12...FOR JHK 200V～240V 1φ JHK用 200V～240V 1
#13...FOR JHK 200V～240V 3φ JHK用 200V～240V 3
#14...FOR EMC 200V～240V 1φ EMC用 200V～240V 1
#15...COMMON USE PART #03～#05,#12,#13 共用部品 #03～#05,#12,#13
#16...COMMON USE PART #03,#06 共用部品 #03,#06
#17...COMMON USE PART #03,#04,#06,#09,#12 共用部品 #03,#04,#06,#09,#12
#18...COMMON USE PART
#03～#07,#09,#10,#12,#13 #03～#07,#09,#10,#12,#13

#19...COMMON USE PART #06,#09 共用部品 #06,#09
#20...COMMON USE PART #04,#05,#12,#13 共用部品 #04,#05,#12,#13
#21...COMMON USE PART #04,#05,#07,#12,#13 共用部品 #04,#05,#07,#12,#13
#22...COMMON USE PART #05,#07,#10,#13 共用部品 #05,#07,#10,#13
#23...COMMON USE PART #06,#07 共用部品 #06,#07
#24...COMMON USE PART #08,#11,#14 共用部品 #08,#11,#14
#25...COMMON USE PART #03～#07,#12,#13 共用部品 #03～#07,#12,#13
#26...COMMON USE PART #08～#11,#14 共用部品 #08～#11,#14
#27...COMMON USE PART #09,#10 1 共用部品 #09,#10
#28...COMMON USE PART
#03～#08,#11～#14 #03～#08,#11～#14

#29...COMMON USE PART 1
#03～#05,#08,#12～#14 #03～#05,#08,#12～#14

#30...COMMON USE PART #01,#05 共用部品 #01,#05
#31...COMMON USE PART #02,#05 共用部品 #02,#05
#32...COMMON USE PART #01,#04 共用部品 #01,#04
#33...COMMON USE PART #02,#04 共用部品 #02,#04
#34...COMMON USE PART #01,#07,#10 共用部品 #01,#07,#10
#35...COMMON USE PART #02,#07,#10 共用部品 #02,#07,#10
#36...COMMON USE PART #01,#06,#09 共用部品 #01,#06,#09
#37...COMMON USE PART #02,#06,#09 共用部品 #02,#06,#09
#38...COMMON USE PART #01,#08,#11 共用部品 #01,#08,#11
#39...COMMON USE PART #02,#08,#11 共用部品 #02,#08,#11
#40...COMMON USE PART #01,#03 共用部品 #01,#03
#41...COMMON USE PART #02,#03 共用部品 #02,#03
#42...COMMON USE PART #01,#13 共用部品 #01,#13
#43...COMMON USE PART #02,#13 共用部品 #02,#13
#44...COMMON USE PART #01,#12 共用部品 #01,#12
#45...COMMON USE PART #02,#12 共用部品 #02,#12
#46...COMMON USE PART #01,#14 共用部品 #01,#14
#47...COMMON USE PART #02,#14 共用部品 #02,#14
#48...COMMON USE PART #04,#12 共用部品 #04,#12
#49...COMMON USE PART #05,#13 共用部品 #05,#13
#50...COMMON USE PART #08,#14 共用部品 #08,#14
#51...COMMON USE PART #11,#14 共用部品 #11,#14
#52...COMMON USE PART #07,#10 共用部品 #07,#10

TOP



�

��
�� ��� ��

��	��� ���

���
	�������

�


 � �

� � � 


� �

� �

� �
� �

� 	

� � � �

� 	 � �

� � �

� �

� � � 	

� �

� �

� �

� �

� �

� �

� 
 � �

� �

� �

� 
 � �

� �

� �

� � � 	

� �

� � 	 �

� �
� � � � � � �

� �

� �

� 	 � 




NO NOTE PART NO. DESCRIPTION ﾋﾝﾒｲ Qty.
1 #50 M3801-351-000 CONNECTOR FITTING PLATE ｺﾈｸﾀｰﾄﾘﾂｹｲﾀ 1
2 #15 M3801-351-A00 CONNECTOR FITTING PLATE A ｺﾈｸﾀ ﾄﾘﾂｹﾊﾞﾝ A 1
3 #23 M3802-351-000 TERMINAL BASE FITTING PLATE ﾀﾝｼﾀﾞｲﾄﾘﾂｹｲﾀ 1
4 #23 M3803-351-000 TERMINAL BASE COVER ﾀﾝｼﾀﾞｵｶﾊﾞｰ 1
5 #06 HK-0490500-3A TERMINAL BASE 3P ﾀﾝｼﾀﾞｲ 1
6 #07 HK-0490500-40 TERMINAL BASE 4P ﾀﾝｼﾀﾞｲ 1
7 #11 M3805-351-000 CONNECTOR FITTING PLATE ｺﾈｸﾀﾄﾘﾂｹｲﾀ (VDE) 1
8 #11 M3806-351-000 CONNECTOR COVER (VDE) ｺﾈｸﾀﾄﾘﾂｹｲﾀｶﾊﾞｰ(VDE) 1
9 #11 M3807-351-000 CORD HOLDER (VDE) ｺｰﾄﾞｵｻｴ (VDE) 1
10 #11 SL-4041091-SE SCREW M4 L=10 ｻﾞｶﾞﾈﾂｷﾈｼﾞ 2
11 #11 SL-4041295-SE SCREW M4X12 ｻﾞｶﾞﾈﾂｷﾈｼﾞ 2
12 #11 SL-4041295-SE SCREW M4X12 ｻﾞｶﾞﾈﾂｷﾈｼﾞ 2
13 #27 M3808-351-000 TERMINAL BASE FITTING PLATE ﾀﾝｼﾀﾞｲ ﾄﾘﾂｹｲﾀ 1
14 #27 M3809-351-000 TERMINAL BASE COVER ﾀﾝｼﾀﾞｲ ｶﾊﾞｰ 1
15 #27 M3810-351-000 CORD HOLDER, UL ｺｰﾄﾞｵｻｴ UL 1
16 #27 HK-0490500-3B TERMINAL BASE ﾀﾝｼﾀﾞｲ 1
17 #27 SL-4041295-SE SCREW M4X12 ｻﾞｶﾞﾈﾂｷﾈｼﾞ 2
18 #27 SL-4041091-SE SCREW M4 L=10 ｻﾞｶﾞﾈﾂｷﾈｼﾞ 2
19 #27 SL-4041295-SE SCREW M4X12 ｻﾞｶﾞﾈﾂｷﾈｼﾞ 1
20 #27 SM-6031402-TP SCREW ﾛﾂｶｸｱﾅﾎﾞﾙﾄ 2
21 #27 SL-4051085-SH SCREW M5X10 ｻﾞｶﾞﾈﾂｷﾈｼﾞM5X10 1
22 #27 SL-4040885-SH SCREW M4 L=8 ｻﾞｶﾞﾈﾂｷﾈｼﾞM4X8 1
23 #27 WT-0530001-KN TOOTHED LOCK WASHER ﾊﾂｷｻﾞｶﾞﾈ M5 1
24 #27 WT-0430001-0E TOOTHED WASHER A4 ﾊﾂｷｻﾞｶﾞﾈ A4 1
25 #23 SL-4031081-SF SCREW M3 L=10 ﾅﾍﾞｺﾈｼﾞ ｾﾑｽ M3 L=10 2
26 #29 SL-4041091-SE SCREW M4 L=10 ｻﾞｶﾞﾈﾂｷﾈｼﾞ 1
27 #23 SL-4041091-SE SCREW M4 L=10 ｻﾞｶﾞﾈﾂｷﾈｼﾞ 2
28 #23 SL-4041281-SF SCREW M4 L=12 ﾅﾍﾞﾈｼﾞ M4X0.7 L=12 ｾﾑｽ 2
29 #07 M7007-351-A00 TERMINAL BASE LABEL, A ﾀﾝｼﾀﾞｲｼｰﾙA 1
30 #06 M7007-351-B00 TERMINAL BASE LABEL, B ﾀﾝｼﾀﾞｲ ｼｰﾙ B 1
31 #10 M7007-351-C00 TERMINAL BASE LABEL, C ﾀﾝｼﾀﾞｲ ｼｰﾙ C 1
32 #09 M7007-351-D00 TERMINAL BASE LABEL, D ﾀﾝｼﾀﾞｲ ｼｰﾙ D 1
33 #23 SL-4040885-SH SCREW M4 L=8 ｻﾞｶﾞﾈﾂｷﾈｼﾞM4X8 1
34 M3201-351-000-A BOTTOM COVER ﾎﾞﾄﾑｶﾊﾞｰ 1
35 #25 M3401-351-000 FRONT COVER ﾌﾛﾝﾄｶﾊﾞｰ 1
36 #26 M3405-351-AAA FRONT COVER ASM., A ﾌﾛﾝﾄｶﾊﾞ- Aｸﾐ 1
37 #18 M3403-351-000 FUSE HOLDER A ﾋｭｰｽﾞﾎﾙﾀﾞ A 1
38 #24 M3404-351-000 FUSE HOLDER B ﾋｭｰｽﾞﾎﾙﾀﾞ B 1
39 #24 HF-0078016-P0 FUSE 250VT 1.6A ﾋｭｰｽﾞ 1
40 #24 HF-0078050-S0 FUSE 250VT 0.5A ﾋｭｰｽﾞ 1
41 #18 HF-0079016-P0 FUSE 250VT 1.6A ﾋｭｰｽﾞ 1
42 #03 HF-0079030-P0 FUSE 250VT 3A ﾋｭｰｽﾞ 1
43 #18 HF-0079050-S0 FUSE 250VT 0.5A ﾋｭｰｽﾞ 1
44 #22 HF-0080012-00 FUSE 250V 12A ﾋｭｰｽﾞ 1
45 #17 HF-0081020-00 FUSE 250VT 20A ﾋｭｰｽﾞ 1
46 #51 HF-0081015-00 FUSE 250VT 15A ﾋｭｰｽﾞ 1
47 #52 HF-0079018-P0 FUSE 250VT 1.8A ﾋｭｰｽﾞ 1
48 #19 HF-0079032-P0 FUSE 250VT 3.2A ﾋｭｰｽﾞ 3.2A 1
49 #23 M8519-351-BA0 FG. CORD B ASM. FG ｺ-ﾄﾞBｸﾐ 1
50 #27 M8519-351-CA0 FG. CORD C ASM. FGｺ-ﾄﾞ Cｸﾐ 1
51 #49 M8604-351-BAA POWER SOURCE BOARD ASM., BA ﾃﾞﾝｹﾞﾝｷﾊﾞﾝ BAｸﾐ 1
52 #48 M8605-351-CAA POWER SOURCE BOARD ASM., CA ﾃﾞﾝｹﾞﾝｷﾊﾞﾝ CAｸﾐ 1
53 #07 M8604-351-EAA POWER SOURCE BOARD ASM., EA ﾃﾞﾝｹﾞﾝｷﾊﾞﾝ EAｸﾐ 1
54 #06 M8605-351-FAA POWER SOURCE BOARD ASM., FA ﾃﾞﾝｹﾞﾝｷﾊﾞﾝ Fｸﾐ 1
55 #08 M8605-351-GAA POWER SOURCE BOARD ASM., GA ﾃﾞﾝｹﾞﾝｷﾊﾞﾝ GAｸﾐ 1
56 #03 M8605-351-HAA POWER SOURCE BOARD ASM., HA ﾃﾞﾝｹﾞﾝｷﾊﾞﾝ HAｸﾐ 1
57 #10 M8604-351-KAA POWER SOURCE BOARD ASM., KA ﾃﾞﾝｹﾞﾝ ｷﾊﾞﾝ KAｸﾐ 1
58 #11 M8605-351-JAA POWER SOURCE BOARD ASM., JA ﾃﾞﾝｹﾞﾝｷﾊﾞﾝ JAｸﾐ 1
59 #09 M8605-351-LAA POWER SOURCE BOARD ASM., LA ﾃﾞﾝｹﾞﾝ ｷﾊﾞﾝ LAｸﾐ 1
60 #14 M8609-351-PAA POWER CIRCUIT BOARD PA ASM. ﾃﾞﾝｹﾞﾝｷﾊﾞﾝPAｸﾐ 1
61 M8524-351-AA0 INPUT CHANGING CORD ASM., A ﾄﾗﾝｽﾆﾕｳﾘﾖｸ ｷﾘｶｴｺ-ﾄﾞA -1
62 SL-4044091-SE SCREW M4 L=40 ｻﾞｶﾞﾈﾂｷﾈｼﾞ 4
63 SV-4030801-SS TAPPING SCREW ｻﾞﾂｷ ﾀﾂﾋﾟﾝﾈｼﾞ 2
64 SL-4041081-SF SCREW M4 L=10 ﾅﾍﾞｺﾈｼﾞ ｾﾑｽ M4 L=10 6
65 #30 M7002-351-B0A SC-1 TYPE NAME PLATE, BA SC-1 TYPE ﾒｲﾊﾝ BA 1
66 #31 M7002-351-B0B SC-1 TYPE NAME PLATE, BB SC-1 TYPE ﾒｲﾊﾝ BB 1
67 #32 M7002-351-C0A SC-1 TYPE NAME PLATE, CA SC-1 TYPE ﾒｲﾊﾝ CA 1
68 #33 M7002-351-C0B SC-1 TYPE NAME PLATE, CB SC-1 TYPE ﾒｲﾊﾝ CB 1
69 #34 M7002-351-E0A SC-1 TYPE NAME PLATE, EA SC-1 TYPE ﾒｲﾊﾝ EA 1
70 #35 M7002-351-E0B SC-1 TYPE NAME PLATE, EB SC-1 TYPE ﾒｲﾊﾝ EB 1



71 #36 M7002-351-F0A SC-1 TYPE NAME PLATE, FA SC-1 TYPE ﾒｲﾊﾝ FA 1
72 #37 M7002-351-F0B SC-1 TYPE NAME PLATE, FB SC-1 TYPE ﾒｲﾊﾝ FB 1
73 #38 M7002-351-G0A SC-1 TYPE NAME PLATE, GA SC-1 TYPE ﾒｲﾊﾝ GA 1
74 #39 M7002-351-G0B SC-1 TYPE NAME PLATE, GB SC-1 TYPE ﾒｲﾊﾝ GB 1
75 #40 M7002-351-H0A SC-1 TYPE NAME PLATE, HA SC-1 TYPE ﾒｲﾊﾝ HA 1
76 #41 M7002-351-H0B SC-1 TYPE NAME PLATE, HB SC-1 TYPE ﾒｲﾊﾝ HB 1
77 #42 M7002-351-J0A SC-1 TYPE NAME PLATE, JA SC-1 TYPEﾒｲﾊﾝ JA 1
78 #43 M7002-351-J0B SC-1 TYPE NAME PLATE, JB SC-1 TYPEﾒｲﾊﾝ JB 1
79 #44 M7002-351-K0A SC-1 TYPE NAME PLATE, KA SC-1 TYPEﾒｲﾊﾝ KA 1
80 #45 M7002-351-K0B SC-1 TYPE NAME PLATE, KB SC-1 TYPEﾒｲﾊﾝ KB 1
81 #46 M7002-351-P0A SC-1 TYPE NAME PLATE, PA SC-1 TYPEﾒｲﾊﾞﾝP0A 1
82 #47 M7002-351-P0B SC-1 TYPE NAME PLATE, PB SC-1 TYPEﾒｲﾊﾞﾝP0B 1

NOTE (注
記) #01...FOR STANDARD TYPE

#02...FOR PFL TYPE PFL
#03...FOR EXPORT 100V～120V 1φ 一般輸出用100V～120V 1
#04...FOR EXPORT 200V～240V 1φ 一般輸出用200V～240V 1
#05...FOR EXPORT 200V～240V 3φ 一般輸出用200V～240V 3
#06...FOR JA 100V～120V 1φ JA用 100V～120V 1
#07...FOR JA 200V～240V 3φ JA用 200V～240V 3
#08...FOR VDE 200V～240V 1φ VDE用 200V～240V 1
#09...FOR UL STANDARD 100V～120V 1φ UL規格用 100V～120V 1
#10...FOR UL STANDARD 200V～240V 3φ UL規格用 200V～240V 3
#11...FOR VDE 200V～240V 1φ VDE規格用200V～240V 1
#12...FOR JHK 200V～240V 1φ JHK用 200V～240V 1
#13...FOR JHK 200V～240V 3φ JHK用 200V～240V 3
#14...FOR EMC 200V～240V 1φ EMC用 200V～240V 1
#15...COMMON USE PART #03～#05,#12,#13 共用部品 #03～#05,#12,#13
#16...COMMON USE PART #03,#06 共用部品 #03,#06
#17...COMMON USE PART #03,#04,#06,#09,#12 共用部品 #03,#04,#06,#09,#12
#18...COMMON USE PART
#03～#07,#09,#10,#12,#13 #03～#07,#09,#10,#12,#13

#19...COMMON USE PART #06,#09 共用部品 #06,#09
#20...COMMON USE PART #04,#05,#12,#13 共用部品 #04,#05,#12,#13
#21...COMMON USE PART #04,#05,#07,#12,#13 共用部品 #04,#05,#07,#12,#13
#22...COMMON USE PART #05,#07,#10,#13 共用部品 #05,#07,#10,#13
#23...COMMON USE PART #06,#07 共用部品 #06,#07
#24...COMMON USE PART #08,#11,#14 共用部品 #08,#11,#14
#25...COMMON USE PART #03～#07,#12,#13 共用部品 #03～#07,#12,#13
#26...COMMON USE PART #08～#11,#14 共用部品 #08～#11,#14
#27...COMMON USE PART #09,#10 共用部品 #09,#10
#28...COMMON USE PART
#03～#08,#11～#14 #03～#08,#11～#14

#29...COMMON USE PART
#03～#05,#08,#12～#14 #03～#05,#08,#12～#14

#30...COMMON USE PART #01,#05 共用部品 #01,#05
#31...COMMON USE PART #02,#05 共用部品 #02,#05
#32...COMMON USE PART #01,#04 共用部品 #01,#04
#33...COMMON USE PART #02,#04 共用部品 #02,#04
#34...COMMON USE PART #01,#07,#10 共用部品 #01,#07,#10
#35...COMMON USE PART #02,#07,#10 共用部品 #02,#07,#10
#36...COMMON USE PART #01,#06,#09 共用部品 #01,#06,#09
#37...COMMON USE PART #02,#06,#09 共用部品 #02,#06,#09
#38...COMMON USE PART #01,#08,#11 共用部品 #01,#08,#11
#39...COMMON USE PART #02,#08,#11 共用部品 #02,#08,#11
#40...COMMON USE PART #01,#03 共用部品 #01,#03
#41...COMMON USE PART #02,#03 共用部品 #02,#03
#42...COMMON USE PART #01,#13 共用部品 #01,#13
#43...COMMON USE PART #02,#13 共用部品 #02,#13
#44...COMMON USE PART #01,#12 共用部品 #01,#12
#45...COMMON USE PART #02,#12 共用部品 #02,#12
#46...COMMON USE PART #01,#14 共用部品 #01,#14
#47...COMMON USE PART #02,#14 共用部品 #02,#14
#48...COMMON USE PART #04,#12 共用部品 #04,#12
#49...COMMON USE PART #05,#13 共用部品 #05,#13
#50...COMMON USE PART #08,#14 共用部品 #08,#14
#51...COMMON USE PART #11,#14 共用部品 #11,#14
#52...COMMON USE PART #07,#10 共用部品 #07,#10

TOP



�

����	�
 �	��� �	�
	���
�

��������	

� 


� �

� �

� �

� �

� �

� �

� �

� �

� �

� �

� � � �

� �

� �

� 


� �

� �

� �

� 	 � 


� � � �

� �

� 	

� �



NO NOTE PART NO. DESCRIPTION ﾋﾝﾒｲ Qty.
1 #03 M3402-351-BA0-A CONNECTOR PANEL ASM. B ｺﾈｸﾀﾊﾟﾈﾙ Bｸﾐ 1
2 #02 M3402-351-CA0-A CONNECTOR PANEL ASM. C ｺﾈｸﾀﾊﾟﾈﾙ Cｸﾐ 1
3 #05 M3402-351-EA0-A CONNECTOR PANEL ASM. E ｺﾈｸﾀﾊﾟﾈﾙ Eｸﾐ 1
4 #04 M3402-351-FA0-A CONNECTOR PANEL ASM. F ｺﾈｸﾀﾊﾟﾈﾙ Fｸﾐ 1
5 #06 M3402-351-GA0-A CONNECTOR PANEL ASM. G ｺﾈｸﾀﾊﾟﾈﾙ Gｸﾐ 1
6 #01 M3402-351-HA0-A CONNECTOR PANEL ASM. H ｺﾈｸﾀﾊﾟﾈﾙ Hｸﾐ 1
7 #09 M3402-351-JA0 CONNECTOR PANEL ASM. J ｺﾈｸﾀﾊﾟﾈﾙ Jｸﾐ 1
8 #08 M3402-351-KA0 CONNECTOR PANEL ASM. K ｺﾈｸﾀﾊﾟﾈﾙ Kｸﾐ 1
9 #07 M3402-351-LA0 CONNECTOR PANEL ASM. L ｺﾈｸﾀ ﾊﾟﾈﾙ Lｸﾐ 1
10 #06 HX-0032600-0G PLUG ｿｸｾﾝﾊﾟ-ﾂ -3
11 #12 HX-0032600-0G PLUG ｿｸｾﾝﾊﾟ-ﾂ -1
12 HX-0038200-00 CABLE CLAMP ｿｸｾﾝﾊﾟｰﾂ -1
13 NP-2105800-00 PUSH NUT ﾌﾟｯｼｭﾅｯﾄ -1
14 #15 M3406-351-000 COVER BRACKET, R ｶﾊﾞｰﾌﾞﾗｹｯﾄR 1
15 #15 M3407-351-000 COVER BRACKET, L ｶﾊﾞｰﾌﾞﾗｹｯﾄL 1
16 #14 M3409-351-000 SELECTOR COVER ｾﾚｸﾀ ｶﾊﾞｰ 1
17 #14 SL-4031081-SF SCREW M3 L=10 ﾅﾍﾞｺﾈｼﾞ ｾﾑｽ M3 L=10 1
18 #11 M3601-351-AA0 INDICATOR ASM., A ﾋﾖｳｼﾞｾﾂﾃｲｷ Aｸﾐ 1
19 #13 M3601-351-BA0 INDICATOR ASM., B ﾋﾖｳｼﾞｾﾂﾃｲｷ Bｸﾐ 1
20 #11 M8607-351-AAA SW. BOARD ASM., AA SW.ｷﾊﾞﾝ AAｸﾐ -1
21 #13 M8607-351-AAB SW. BOARD ASM., AB SW ｷﾊﾞﾝ ABｸﾐ -1
22 M3603-351-000 SWITCH KEY TOP ｽｲｯﾁｷｰﾄｯﾌﾟ -4
23 HA-0036400-10 SWITCH KEY TOP ｽｲﾂﾁ ｷ-ﾄﾂﾌﾟ -1
24 M8503-351-AA0 LCD. UNIT ASM., A LCD ﾕﾆﾂﾄ Aｸﾐ -1
25 M3601-351-000 SWITCH PANEL ｽｲｯﾁﾊﾟﾈﾙ -1
26 SV-4030801-SS TAPPING SCREW ｻﾞﾂｷ ﾀﾂﾋﾟﾝﾈｼﾞ -6
27 ST-4031021-SR TAPPING SCREW D=3 L=10 ﾀﾂﾋﾟﾝﾈｼﾞ D=3 L=10 -1
28 M3604-351-000 SPACER ｽﾍﾟｰｻ -1
29 #10 M8525-351-AA0 LAMP FUSE HOLDER ASM., ﾗﾝﾌﾟ.ﾋﾕ-ｽﾞﾎﾙﾀﾞAｸﾐ 1
30 #10 M9644-110-000 FUSE 8A ﾋﾕ-ｽﾞ 8A -1
31 SL-4042081-SF SCREW M4 L=20 ﾅﾍﾞﾈｼﾞ ｾﾑｽ M4 L=20 2
32 SL-4031081-SF SCREW M3 L=10 ﾅﾍﾞｺﾈｼﾞ ｾﾑｽ M3 L=10 2
33 #14 M8526-351-AA0 LAMP CORD ASM., A ﾗﾝﾌﾟｺ-ﾄﾞ Aｸﾐ 1

NOTE (注記) #01...FOR EXPORT 100V～120V 1φ一般輸出用100V～120V 1
#02...FOR EXPORT,JHK 200V～240V 1φ一般輸出,JHK用200V～240V 1
#03...FOR EXPORT,JHK 200V～240V 3φ一般輸出,JHK用200V～240V 3
#04...FOR JA 100V～120V 1φ JA用 100V～120V 1
#05...FOR JA 200V～240V 3φ JA用 200V～240V 3
#06...FOR VDE 200V～240V 1φ VDE用 200V～240V 1
#07...FOR UL STANDARD 100V～120V 1φ UL規格用100V～120V 1
#08...FOR UL STANDARD 200V～240V 3φ UL規格用200V～240V 3
#09...FOR VDE,EMC STANDARD VDE,EMC
200V～240V 1φ 200V～240V 1

#10...COMMON USE PART #01～#05 共用部品 #01～#05
#11...COMMON USE PART #01～#05, 共用部品 #01～#05,

#07,#08 #07,#08
#12...COMMON USE PART #01,#02,#04, 共用部品 #01,#02,#04,

#07,#09 #07,#09
#13...COMMON USE PART #06,#09 共用部品 #06,#09
#14...COMMON USE PART #07,#08 共用部品 #07,#08
#15...COMMON USE PART #06～#09 共用部品 #06～#09

TOP




